525 XC ATV 2012 <2012><EU><8501LQ>

REAR WHEEL
12739
Pos Part Number Description Additional Text Quantity
1 58414030000 HH COLLAR NUT M10X1,25 WS=13 MINI ADV. 8.00
3 83010070000 RIM REAR 8X9" 2.00
4 0985181503 SELF LOCK.NUT DIN0985-M18X1,5 2.00
5 83010021000 TENSIONER RAIL DIN6796 D=19 2.00
6 83010013000 SPACER BUSHING 2.00
7 83010069044 REAR WHEEL HUB CPL. 2.00
8 83010063000 CIRCLIP REAR AXLE 2.00
9 0912060303 AH SCREW DIN0912-M 6X30 1.00
10 83010064000 TENSION NUT 1.00
11 0025080166S HH collar screw M8x16 TX40 SL 4.00
12 83010062000 BRAKE DISK SUPPORT 08 1.00
13 83010060000 BRAKE DISK REAR D=200 MM 1.00
14 83010060050 SPECIAL NUT BRAKE DISK FIXING 4.00
15 83009016000 WHEELBOLT 8.00
16 07700390261 O-RING 39,34X2,62 2.00
17 83010016000 REAR WHEEL AXLE 1.00
19 60003004027 FL.HEAD SCREW M10X1,25 L=27 03 4.00




20 83010051038 SPROCKET 38T 0.00
21 83010050000 SPROCKET SUPPORT 08 1.00
22 83010063100 CIRCLIP REAR AXLE SPROCKET 2.00
23 0982101253 SELF LOCK.NUT M10X1,25 4.00
24 78010167118 CHAIN DID 118 LINKS 1.00
25 50310866000 MASTER LINK FOR 50310800118 0.00
25 50310366000 CONNECTING LINK F. 50310800118 REGINA 1.00
26 83009076000 VALVE 2.00
27 83010014000 CONUSRING REAR AXLE 2.00




